
i 

Sanitary Survey Report 
For Hampton/Seabrook Harbor, 

 New Hampshire 

December 2019 

New Hampshire Department of Environmental Services 
Water Division 

Watershed Management Bureau 



ii 

R-WD-20-04

Sanitary Survey Report 
For Hampton/Seabrook Harbor, 

 New Hampshire 

Prepared by 
Chris Nash, NHDES Shellfish Program Manager 

Brooke Dejadon, NHDES Shellfish Program Specialist 

NH Department of Environmental Services 
29 Hazen Drive, Concord, New Hampshire 03301 

(603) 271-3503   |   https://www.des.nh.gov

Robert R. Scott, Commissioner 
Clark B. Freise, Assistant Commissioner 

Thomas E. O’Donovan, Water Division Director 

December 2019 

https://www.des.nh.gov/


iii 

Table of Contents 
[...]
These excluded areas are in Prohibited waters and any pollution sources further downstream in 
Conditionally Approved waters will continue to be assessed for possible contaminated discharges. Only 
one additional pollution source had been identified since the previous sanitary suvery. A camper at the 
end of Cross Beach Road was found to be parked illegally in 2009, but it was confirmed by the NHDES 
Wetlands Bureau that the trailer was removed in 2016 and the pollution source has since been 
inactivated in the Environmental Monitoring Database.  

A sampling plan was developed for each source to evaluate bacterial loading under dry and/or wet 
weather conditions. Dry weather samples were collected only after a period of at least three 
consecutive days with less than 0.25 inches of rainfall. Wet weather samples were collected following 
rainfall events of 0.25 inches or more, although in practice higher rain amounts were targeted. Sampling 
results for all of the potential sources of pollution are summarized in Appendix I. Most of the potential 
sources of pollution were found to be of little significance in terms of bacterial contamination of 
shellfish waters. Many showed no flow, even after repeated site visits after significant rainfalls. Some 
sources, however, may represent significant public health threats to the growing waters. A summary of 
sampling results for pollution sources is presented in Table 2. Location of these pollution sources is 
illustrated in Figure 3.  

Table 2: Fecal Coliform (/100ml) Sampling Data for Pollution Sources 
Note: Queried for data collected 2006 to 2018 

*These sources are located at the Yankee Fisherman Cooperative bulkhead below the water surface. Access to these sources is 
very limited, but frequent site visits and ambient water samples near the bulkhead demonstrate that these pollution sources 
pose a minimal public health risk.
**These sources are road culverts on either side of the Brown’s River at the RT. 101 bridge and were sampled in dry weather
only.

Station ID Source Description 
Range of Dry Weather FC 
(#, CFU, or MPN/100mL) 

Range of Wet Weather FC 
(#, CFU, or MPN/100mL) 

HHPS001 Tidal River < 10-190 130-480 (2 samples)

HHPS002 Tidal River < 9-90 50-173

HHPS003 Stormwater Outfall no flow 50 (1 sample) 

HHPS011 Tidal River 9-130 120 (1 sample) 

HHPS014 Road Culvert no flow no flow 



12 

Station ID Source Description 
Range of Dry Weather FC 
(#, CFU, or MPN/100mL) 

Range of Wet Weather FC 
(#, CFU, or MPN/100mL) 

HHPS015 Intermittent Stream 20-1200 320-600 (2 samples)

HHPS016 Intermittent Stream 150-1600 320-340 (2 samples)

HHPS017 Road Culvert no flow 460 (1 sample) 

HHPS018 Road Culvert no flow no flow 

HHPS020 Saltmarsh Ditch 10-20 (2 samples) 9-< 10 (2 samples) 

HHPS021 Tidal Creek < 10-20 20-40 (2 samples)

HHPS024 Stormwater Outfall no flow no flow 

HHPS025 Road Culvert no flow no flow 

HHPS026 Intermittent Stream 120 (1 sample) 30-400 (2 samples)

HHPS033 Stormwater Outfall no flow Could not locate source 2018 

HHPS035 Road Culvert no flow 60 (1 sample) 

HHPS036 Stormwater Outfall no flow < 20 (1 sample) 

HHPS037 Tidal Creek < 10-20 < 10-40 

HHPS039 Road Culvert no flow 4500 (1 sample) 

HHPS040 Stormwater Outfall no flow no recent data (2006-2018)** 

HHPS041 Stormwater Outfall no flow no recent data (2006-2018)** 

HHPS042 Tidal River 9-920 30 (1 sample) 

HHPS043 Stormwater Outfall no flow no recent data (2006-2018)** 

HHPS044 Stormwater Outfall no flow no recent data (2006-2018)** 

HHPS054 Stormwater Outfall 190 (1 sample) No flow 

HHPS055 Tidal Creek < 10-800 (2 samples) 5500 (1 sample) 

HHPS056 Tidal Creek <10 - 300 5100 (1 sample) 

HHPS057 Road Culvert  < 10 (1 sample) no flow 

HHPS058 Stormwater Outfall no flow no flow 

HHPS061 Stormwater Outfall < 10-370 260-4500

HHPS062 Stormwater Outfall < 10-490 30-670

HHPS066 Pipe < 10-1600 70-11400

HHPS067 Pipe no flow no flow 

HHPS068 Stormwater Outfall 50-12800 570-8500

HHPS069 Stormwater Outfall < 2-14,500 50-8500

HHPS070 Stormwater Outfall < 10-4600 230- >20,000 (2 samples)

HHPS071 Pipe 10-3300 9500 (1 sample) 

HHPS086 Road Culvert no flow 470- >20000

HHPS089 Perennial Stream no flow 150-520 (2 samples)

HHPS092 Stormwater Outfall no flow no flow 

HHPS094 Intermittent Stream no flow 1800 (1 sample) 

HHPS095 Tidal Creek 10-920 490 (1 sample) 

HHPS106 Intermittent Stream 110-3100 (2 samples) 50-350 (2 samples)

HHPS108 Stormwater Outfall no flow 40 (1 sample) 

HHPS109 Stormwater Outfall no flow <10 (1 sample) 

HHPS124 Intermittent Stream 40-500 (2 samples) 470-700 (2 samples)



13 

Station ID Source Description 
Range of Dry Weather FC 
(#, CFU, or MPN/100mL) 

Range of Wet Weather FC 
(#, CFU, or MPN/100mL) 

HHPS127 Pipe no flow no flow 

HHPS132 Intermittent Stream 10-60 (2 samples) 380-1600 (2 samples)

HHPS134 Tidal River 6-46 10-64

HHPS139 Pipe no flow no longer in use 

HHPS140 Pipe no flow no longer in use 

HHPS141 Pipe no flow no recent data (2006-2018)* 

HHPS142 Pipe no flow no recent data (2006-2018)* 

HHPS143 Pipe no flow no recent data (2006-2018)* 

HHPS144 Pipe no flow no recent data (2006-2018)* 

HHPS158 Pipe no flow no flow 

HHPS206 Saltmarsh Ditch 10-40 < 10-40 (2 samples) 

HHPS207 Saltmarsh Ditch 10-20 9-<10 (2 samples) 

HHPS208 Tidal Creek < 10-30 9-<10 (2 samples) 

HHPS209 Tidal Creek < 10-60 9-<10 (2 samples) 

HHPS210 Tidal Creek < 10-20 < 10-40 (2 samples) 

HHPS211 Marina < 10-9 20 (1 sample) 

HHPS212 Marina 4.5-130 40- >1600

HHPS213 Marina < 10-540 10-350

HHPS214 Tidal Creek < 10-10 < 10-70 (2 samples) 

HHPS215 Tidal Creek < 10-40 < 10-150 

HHPS216 Tidal Creek < 10-50 20-430

HHPS217 Tidal Creek < 10-20 10-470

HHPS218 Tidal Creek < 10-20 20 (2 samples) 

HHPS219 Tidal Creek < 10 (1 sample) 10-50 (2 samples)

HHPS220 Tidal Creek < 10-10 9-<10 (2 samples) 

HHPS221 Tidal Creek < 10-10 10-110

HHPS222 Tidal Creek < 10-50 80 (1 sample) 

HHPS223 Tidal Creek 9-60 20-930

HHPS224 Tidal Creek < 10-390 30 (1 sample) 

HHPS225 Tidal Creek 5-850 20 (1 sample) 

HHPS226 Tidal Creek 8-30 50-<290 (2 samples) 

HHPS227 Tidal Creek 9-40 no recent data (2006-2018)* 

HHPS228 Tidal Creek < 10-30 8-110 (2 samples)

HHPS229 Tidal Creek < 10-110 20-60 (2 samples)

HHPS230 Tidal Creek < 10-30 20 (2 samples) 

HHPS231 Tidal Creek 9-110 40 (1 sample) 

HHPS232 Saltmarsh Ditch 9-50 20 (1 sample) 

HHPS233 Tidal Creek < 10-40 70 (1 sample) 

HHPS234 Saltmarsh Ditch < 10-150 50 (1 sample) 



14 

Station ID Source Description 
Range of Dry Weather FC 
(#, CFU, or MPN/100mL) 

Range of Wet Weather FC 
(#, CFU, or MPN/100mL) 

HHPS235 Saltmarsh Ditch < 10-130 9 (1 sample) 

HHPS236 Tidal Creek < 10-90 9 (1 sample) 

HHPS237 Tidal Creek < 10-100 90 (1 sample) 

HHPS238 Tidal Creek 9-170  50 (1 sample) 

HHPS239 Tidal Creek < 10-40 80 (1 sample) 

HHPS240 Tidal Creek < 10-50 690- >2000 (2 samples)

HHPS241 Tidal Creek < 10-40 60 (1 sample) 

HHPS242 Tidal Creek < 10-40 50 (1 sample) 

HHPS246 Tidal Creek < 10-70 70 (1 sample) 

HHPS248 Marina 7.8-90 40-3500

HHPS249 Marina 9-40 150-1730 (2 samples)

C. Identification of Pollution Sources

The following summarizes information on the potential pollution sources listed in Appendix I and 
Appendix II. These are categorized as Permitted NPDES Wastewater Discharges, Wastewater Treatment 
Infrastructure, Other Domestic Waste Discharges, Stormwater Outfalls, Road Culverts, Tidal Creeks, Tidal 
Rivers, Intermittent Streams, Marinas and Mooring Fields, Agricultural Sources, Wildlife Areas, Industrial 
Wastes and Dredging.  

Permitted NPDES Wastewater Discharges 

Perhaps the most significant pollution sources with the potential to affect the growing area are the 
nearby municipal wastewater treatment facilities. The Hampton WWTF discharges to the Tide Mill 
Creek, and the Seabrook WWTF discharges to the Atlantic Ocean. Two industrial facilities, Aquatic 
Research Organisms, Inc. and Enthalpy, Inc. share an outfall that discharges to the Taylor River. 

Hampton Wastewater Treatment Facility 

The Hampton Municipal Wastewater Treatment Facility (NPDES No. NH0100625) provides secondary 
treatment to wastewater from residents and businesses in the Town of Hampton. The treatment plant is 
designed for a flow of 3.9 million gallons per day (mgd) and utilizes an activated sludge process, 
including secondary clarifiers, chlorine disinfection, scum collection, and sludge disposal. The outfall is 
an open pipe (no diffuser) in a tributary to Tide Mill Creek, and is located above the low tide line.  

The most recent NPDES permit for Hampton became effective on September 1, 2007 and expired on 
August 31, 2012. The town is awaiting issuance of its next permit. The most recent compliance 
inspection report by the NHDES Wastewater Engineering Bureau (May 2018) shows no significant 
deficiencies in regards to effluent bacteria concentrations, plant flow levels, or operation of the 
disinfection system. Review of the facility’s MORs (Table 3) shows the facility routinely meets its bacteria 



15 

permit limits. Plant flows show seasonal characteristics, with highest values in the spring. Summer flows 
can also be high, due to summer tourists and seasonal residents and businesses.  

The permit sets limits on a number of parameters, including BOD, TSS, pH, fecal coliform, total residual 
chlorine, and others. Whole Effluent Toxicity Testing is required four times per year, and the permit 
requires the facility to immediately notify NHDES/Watershed Management Bureau/Shellfish Program in 
the event of a lapse in treatment at the WWTF or from the sewage collection system.  

The facility provides secondary treatment and single-stage nitrification using an activated sludge 
process. De-nitrification is achieved by the Modified Ludzack-Ettinger (MLE) process. The liquid 
treatment train consists of the headworks with one mechanical bar screen, one manually-cleaned bar 
rack (used during maintenance of the mechanical bar screen) and a grit removal system, influent 
pumping station, two (243,321 gallon) primary clarifiers, one anoxic zone (338,951 gallon), three 
(338,951 gallon) aeration tanks, three (429,033 gallon) secondary clarifiers, two (67,230 gallon) 
chlorination tanks. Disinfection is achieved with sodium hypochlorite and sodium bisulfite for 
dechlorination. The solids treatment train includes two gravity thickeners (6,200 gallon) for 
concentrating primary sludge, a rotary drum thickener for concentrating secondary sludge, and a rotary 
drum press for dewatering. Dewatered sludge is hauled to the Turnkey Landfill in Rochester, NH, where 
the sludge is landfilled. 

The plant is staffed Monday-Friday, 8 hours per day, and checked every morning on the weekends and 
holidays (4 hours). Staff is on-call 24 hrs/day and typically responds in less than one hour of notification 
in the event of a problem at the plant. Loss of power, abnormally high flows, etc., trigger alarms that are 
tied to the dialer, which in turn results in staff notification. Chlorination pump failures/abnormal 
chlorine residuals are also alarmed. 



16 

Table 3: Hampton WWTF Flow and Bacterial Monitoring Data (from Monthly Operations 
Reports) 

Month 

2016 Flow (MGD) 
2016 Fecal 
Coliform 

(per 100ml) 

2017 Flow 
(MGD) 

2017 Fecal 
Coliform 

(per 100ml) 
2018 Flow (MGD) 

2018 Fecal 
Coliform 

(per 100ml) 

Mon. 
Avg. 
(low) 

Mon. 
Avg. 

(high) 

Mon. 
Avg. 

Num. of 
Samples 
>43 per
100ml 

Mon. 
Avg. 
(low) 

Mon. 
Avg. 

(high) 

Mon. 
Avg. 

Num. of 
Samples 
>43 per
100ml

Mon. 
Avg. 
(low) 

Mon. 
Avg. 

(high) 

Mon. 
Avg. 

Num. of 
Samples 
>43 per
100ml 

Jan 1.87 2.79 1.3 0 2.14 3.10 2.0 0 1.98 3.79 1.3 0 

Feb 1.94 3.05 2.0 0 2.02 3.16 2.0 0 2.33 3.27 1.3 0 

Mar 2.36 3.27 1.3 0 2.06 3.11 1.3 0 2.31 5.96 3.0 
4 (69, 61, 

77, 50) 

Apr 2.12 3.35 1.2 0 2.47 5.33 2.6 0 2.36 4.23 1.2 0 

May 2.12 2.97 1.7 0 2.68 4.66 2.0 0 2.32 3.08 1.5 0 

Jun 2.18 2.95 2.2 0 2.42 3.70 1.9 0 2.36 3.04 1.5 1 (62) 

Jul 2.44 2.90 2.7 0 2.50 3.09 1.4 0 2.06 3.02 1.4 0 

Aug 2.07 2.69 2.8 1 (95) 2.23 2.72 1.6 0 2.38 3.23 2.4 0 

Sep 1.72 2.22 2.1 0 2.00 2.77 1.7 0 2.18 4.16 4.0 2 (56,115) 

Oct 1.75 2.83 1.3 0 1.84 2.50 6.6 
2 (45, 
201) 2.08 2.95 2.4 0 

Nov 1.84 2.76 1.7 0 n/d n/d n/d n/d 2.53 5.06 2.3 1 (129) 

Dec 1.99 2.62 1.8 0 1.83 2.19 1.1 0 2.34 3.92 1.3 0 

In May 1993, Fugro-McClelland, Inc., under contract with the NH Division of Public Health Services, 
performed a dye release study on the Hampton WWTF (Raiche and Seiferth, 1993). The study involved 
the injection of dye to the plant near the time of high tide and the tracking of dye position, dilution, and 
dispersion over the subsequent ebbing tide. At low tide, the majority of the dye was observed still in, 
but near the mouth of, Tide Mill Creek. A second dye/dilution study of the Hampton wastewater 
treatment facility effluent’s impact on the Hampton River was conducted in October 1999 by NHDES and 
the U.S. Environmental Protection Agency (EPA). The 1993 study established that at least some dye 
would enter the Hampton River on the first six hours of a WWTF failure occurring at high tide. The key 
question for the 1999 project was to determine, during the next six hours (flooding tide), where 
sufficient dilution would be seen. Just prior to low slack water, a slug of Rhodamine Wt dye was 
introduced in Tide Mill Creek, approximately 250 feet upstream of the creek mouth (the approximate 
plume position at low tide during the 1993 study). Most of the plume migrated into the Hampton River 
and, to a lesser extent, the Hampton Falls and Taylor Rivers. The lower sections of the Hampton Falls 
and Taylor Rivers were ultimately included in the Prohibited/Safety Zone, as well as the upper portion of 
the Hampton River and the entire extent of Tide Mill and Blind Creeks (Figure 2). A new hydrographic 
dye study of the Hampton wastewater treatment facility, designed to incorporate new injection and 
data analysis protocols more recently adopted in the NSSP (namely, a 12.4 hour injection of dye, in-situ 
measurements of dye concentration at fixed stations to allow for estimation of steady-state dilution, 
mobile fluorometer tracking, and vertical profiling of dye concentration at selected locations) has not 
been conducted. Priority for such updated studies has been directed towards wastewater treatment 
facilities in Little Bay, where most of the commercial shellfish harvest in the state occurs. As time and 
resources allow, an updated study of the Hampton wastewater treatment facility should be pursued.  



17 

Seabrook Wastewater Treatment Facility 

The Seabrook Municipal Wastewater Treatment Plant (NPDES No. NH0101303) provides secondary 
treatment to wastewater from almost all residences and businesses in the Town of Seabrook. The 
treatment plant is designed for a flow of 1.8 MGD and utilizes grit removal, dual oxidation units, 
secondary clarifiers, chlorine for effluent disinfection, scum collection, and sludge disposal. The outfall is 
located approximately 2,100 ft offshore of Seabrook Beach, and approximately 1,000 ft north of the 
New Hampshire/Massachusetts state line (Figure 6). The diffuser is nearly 85 ft long with 20, 2-inch 
diameter discharge ports. CORMIX modeling of the diffuser indicates a near-field (within 1.2 meters of 
the diffuser), low tide dilution factor of 72 under worst-case dilution conditions (Earth Tech, 1999). 
There is an industrial pre-treatment for the Seabrook WWTF, and businesses in town that discharge to 
the system have permits for their discharges. Quarterly Whole Effluent Toxicity (WET) testing for LC50, 
hardness, and ammonia nitrogen is required in the permit.  

The most recent NPDES permit for Seabrook (NH0101303) became effective on November 1, 2010, and 
expired on November 1, 2015. The most recent compliance inspection report by the DES Wastewater 
Engineering Bureau (February 2018) shows no significant deficiencies regarding effluent bacteria 
concentrations, plant flow levels, or operation of the disinfection system. The report notes one repeat 